
Integrated Wet Weather solutions

Good medicine—green infrastructure achieves 
multiple benefits at two medical facilities

Construction assessment of right-of-way 
bioswales in New York City

A city at the crossroads—Chicopee 
integrated planning

Pushing the limit without breaking the bank 
for phosphorus removal

V O L U M E  4 8  N U M B E R  1    |    I S S N  1 0 7 7 - 3 0 0 2    SPRING 2014



www.aqua-aerobic.com    |    815-654-2501

• 5 micron microfi ber cloth media is specifi cally engineered to remove suspended 
   solids, turbidity and fi ne particles up to 50% better than other fi ltration media

• Thick pile construction provides depth for storage of solids particles and 
   removal of small particles to enhance disinfection
[...]
approved funding for these 
critical clean water projects and 
have advocated tirelessly on 
behalf of the city. 

References
•	Stoner, N; Giles, C. (2012) 

Integrated Municipal 
Stormwater and Wastewater 
Planning Approach 
Framework; US Environmental 
Protection Agency: 
Washington, D.C.

•	Stoner, N; Giles, C. (2011) 
Achieving Water Quality 
Through Integrated Municipal 
Stormwater and Wastewater 
Plans; US Environmental 
Protection Agency: 
Washington, D.C.

•	October 2009. “Long Term 
CSO Control Plan and 
Environmental Impact 
Report.” Tighe & Bond, Inc., 
Chicopee, MA. 

 

About the AuthorS
•	Todd Brown is a vice president 

at Tighe & Bond, Inc., and 
has 25 years of experience 
in municipal wastewater 
treatment and collection, 
sewer separation and CSO 
compliance, water distribution, 
roadways, environmental 
assessments, biosolids, 
and industrial wastewater 
treatment. 

•	Tiffany Labrie is a project 
manager at Tighe & Bond, Inc., 
and has nine years of experi-
ence on water and wastewater 
projects, from disinfection 
system improvements to sewer 
separation and CSO compli-
ance, pump station upgrades, 
and industrial pretreatment 
programs.  

•	Thomas Hamel is Chicopee’s 
project supervisor for capital 
improvement projects within 
the city’s wastewater collection 
and flood control systems. 
Prior to his current position, 
Thomas was the chief operator 
of the city’s water pollution 
control facility for more than 
30 years.



48  |  NEWEA JOURNAL  SPRING 2014 NEWEA JOURNAL  SPRING 2014  |  49

!"#$%"&'(#)%'
*+$,-"#.'

/012"0%'32,4'
5%$670'

3#),$#8'
5"9:)0;'<$0=.'

5:2&;"'
>"?$%"#)0;'
$0&'*+",)@$:'

A2):&)0;'

B"+)@:"'($#$;"' !"#$670'<$0=.'

!0$"#7-)@'
>);".%"#.'

(#$C)%8'
<+)@="0"#'

D4"#$670.'
A2):&)0;'

E)0$:'5"9:)0;'
<$0=.'

F"%+$07:'
E$@):)%8'

>"0)%#)G@$670'
A!E'

HI2"0%'32,4'
5%$670'

*+:7#)0"'
*70%$@%'$0&'
J"$"#$670'

<$0=.'

 

feature

Pushing the limit without breaking the 
bank—selection, procurement, and 
testing of a phosphorus removal process
Jon R. Pearson, AECOM inc., Wakefield, MA 

Dennis A. Dievert, Cheshire Water Pollution Control Department, Cheshire, CT 

Matthew T. Formica, AECOM inc., Wakefield, MA

Donald J. Chelton, AECOM inc., Wakefield, MA

Abstract  |  The town of Cheshire, Conn., water pollution control plant (WPCP) recently received a 

restrictive limit of 0.12 mg/L on effluent total phosphorus as part of the National Pollutant Discharge 

Elimination System (NPDES) permit renewal process. To meet this stringent limit, several proprietary 

treatment processes were considered and evaluated to select the process that would be part of 

an upcoming plant upgrade. Disc filtration was the selected technology, and because of the many 

differences between the available disc filter designs, a pre-selection process during design was used 

to select a vendor. With the stringent effluent total phosphorus limit, there were concerns about the 

demonstrated ability of the selected phosphorus removal process to meet the limit reliably. As a result, 

on-site performance verification testing was incorporated into the process selection program.

Keywords  |  Disc filter, disc filtration, phosphorus removal
INTRODUCTION
Cheshire is a community of 
approximately 30,000 people, 
located in New Haven County, 
south of Hartford. In the denser, 
more heavily developed areas of 
town, wastewater is collected and 
conveyed to an advanced WPCP 
for treatment prior to discharge of 
treated effluent to the Quinnipiac 
River. The WPCP (Figure 1) has 
an average daily flow capacity of 
0.18 m3/s (4 mgd), and provides 
carbon oxidation and nitrification 
using the activated sludge process 
in a single-stage nitrification 
configuration, with denitrification 
accomplished in a downstream 
biological anoxic filter (BAF). 
Effluent is seasonally disinfected 
using sodium hypochlorite and 
dechlorinated with sodium 
bisulfite prior to discharge. Waste-
activated and BAF sludges are 
co-settled in the primary settling 
tanks, anaerobically digested, and 
dewatered prior to offsite disposal 

at the incinerator in Waterbury, 
Conn. Figure 2 presents a process 
flow schematic of the treatment 
process.

The WPCP was constructed 
in phases beginning in 1971 with 
a major upgrade and expansion 
in 1992, and the addition of the 
denitrification BAF in 2006. In 
2009, the town began planning for 
a WPCP upgrade to address worn 
and aging equipment.

THREE-PRONGED, 
AGGRESSIVE  
PHOSPHORUS LIMITS
According to the U. S. 
Environmental Protection Agency 
(EPA), nutrient enrichment is 
one of the most pressing water 
quality issues facing the nation 
as a whole. As a result, EPA has 
increased pressure on all states to 
aggressively limit the quantity of 
phosphorus discharged to surface 
waters. In Region 1, EPA has 
mandated that all New England 

states limit phosphorus in all 
wastewater discharge permits 
where the potential exists for 
the discharge to contribute to 
eutrophication and impairment 
of designated uses in downstream 
waters. 

The Connecticut Department 
of Energy and Environmental 
Protection (DEEP) released 
its proposed “Phosphorus 
Reduction Strategy for Inland 
Non-Tidal Waters” in June 2009. 
This strategy included effluent 
phosphorus limits for the 44 
wastewater treatment plants 
in Connecticut discharging 
treated effluent to inland, 
non-tidal rivers and streams. 
The strategy assigned each of 
the 44 wastewater treatment 
facilities discharging to inland 
fresh water resources an average 
performance limit and seasonal 
(April through October) permit 
load. This seasonal load was 
based on a watershed analysis 

Figure 1.  
Main features of 
Cheshire WPCP

Cheshire WPCP



50  |  NEWEA JOURNAL  SPRING 2014 NEWEA JOURNAL  SPRING 2014  |  51

that identified the in-stream load 
needed to protect aquatic life uses 
throughout the watershed. The 
watershed analysis methodology 
was intended to account for all 
upstream sources contributing 
excess phosphorus at the point of 
discharge. Upon reissuance of the 
NPDES permit, each wastewater 
treatment facility affected will be 
required to achieve the proposed 
seasonal load assigned to it. The 
permit limits vary widely, with 
12 of the 44 plants required to 
achieve an effluent total phos-
phorus concentration of 0.2 mg/L 
or lower. The Cheshire WPCP 
is one of 12 plants in the state 
receiving the stringent limits on 
total phosphorus.

The Cheshire WPCP’s NPDES 
permit was renewed in 2012 and 
contained new effluent total 
phosphorus limits as well as a 
required compliance schedule to 
meet the new limits. The limits for 
the Cheshire WPCP apply from 
April 1 through October 31 of each 
year and require:

•	Seasonal Average Total 
Phosphorus: 1.85 Kg/day (4.06 
lbs./day) (equivalent to 0.12 
mg/L at a design flow of 0.18 
m3/s (4.0 mgd))

•	Monthly Average Total 
Phosphorus Concentration: 
0.31 mg/L

•	Daily Maximum Total 
Phosphorus Concentration: 
0.62 mg/L

INITIAL TECHNOLOGY 
SELECTION
At the time DEEP proposed the 
phosphorus limits in 2009, the 
town was already preparing a 
wastewater facilities plan to 
identify improvements to aging 
equipment and operating and 
energy efficiency. Review of 
alternative approaches and initial 
selection of the technology to 
meet the limits were part of the 
facilities planning. 

To achieve the stringent total 
phosphorus limits proposed for 
Cheshire, it was concluded that 
chemical precipitation with either 

an effluent filtration or ballasted 
flocculation process would be 
needed. Technologies considered 
were Co-Mag, ActiFlo, disc filtra-
tion, and continuous backwash 
sand filtration. Each process was 
sited, sized, and evaluated based 
on estimated capital and 20-year 
life-cycle costs, as well as on non-
monetary factors. Since the plant 
disinfection system was to be 
upgraded to use ultraviolet (UV) 
disinfection and there was poten-
tial to reuse common tankage, 
all the alternatives included the 
estimated cost for the conver-
sion to UV disinfection. Table 1 
presents the estimated capital, 
operation and maintenance, and 
20-year life-cycle costs for the four 
technologies evaluated. 

Based on the evaluation, 
chemical precipitation (including 
coagulation and flocculation) 
with disc filtration was selected 
as the recommended process. 
This technology had an estimated 
capital cost that was more than 
$1 million lower and an estimated 
life-cycle cost of more than $1.5 
million lower than the next 
lowest-cost process. 

SELECTING THE VENDOR
Once the disc filtration tech-
nology was selected, the project 
entered the design phase. Figure 
3 illustrates the revised process 
flow diagram with the disc filtra-
tion system included. Multi-point 
chemical addition will be used to 
precipitate and remove the phos-
phorus present in the wastewater. 
Ferric chloride will be added to 
the aerated grit chamber where 

the air agitation will mix the 
ferric chloride with the incoming 
raw wastewater for subsequent 
removal in the primary settling 
tanks. Total phosphorus concen-
trations in the WPCP influent 
averages 2.0 to 4.0 mg/L. The 
ferric chloride addition will be 
controlled through flow pacing 
the chemical dose and trimming 
the dose via the measurements 
of an online phosphate analyzer. 
With two biological systems 
downstream of the primary 
settling tanks in the process 
train, sufficient phosphorus must 
remain in the wastewater after 
primary treatment to provide 
enough for biological growth 
in both treatment systems. The 
target for total phosphorus 
levels entering the coagulation 
and flocculation zones ahead of 
the disc filters will be 0.5 to 1.0 
mg/L. Aluminum sulfate (alum) 
will be flash-mixed with the 
denitrified effluent upstream of 
a coagulation zone followed by 
polymer addition upstream of a 
flocculation zone. These zones 
will have mechanical mixers and 
be located in the former chlorine 
contact tanks. Flow will then pass 
through the disc filters, with filter 
backwash directed to either a 
gravity thickener or to the plant 
drain for subsequent co-settling 
in the primary settling tanks.

As there are a number of 
vendors of disc filtration systems, 
each has its own configuration. 
These systems differ in:

•	Media type
•	Flow path
•	Head loss

|  selection, procurement, and testing of a phosphorus removal process  ||  selection, procurement, and testing of a phosphorus removal process  |

Figure 2. 
Existing WPCP 
process flow 
schematic

Figure 3.  
WPCP process 
flow diagram 
with multi-point 
chemical 
addition and 
disc filtration

Table 1. Wastewater facilities plan phosphorus removal technology comparison

Alternative
Capital Costs  

($)(1)
20-Year Present 

Worth O&M Costs ($)
20-Year Life Cycle 

Costs ($)

Disc Filtration & UV Disinfection 7,900,000 2,600,000 10,500,000

Co-Mag & UV Disinfection 12,800,000 4,500,000 17,300,000

Actiflo & UV Disinfection 10,500,000 3,300,000 13,800,000

Dynasand & UV Disinfection 9,000,000 3,000,000 12,000,000

(1) ENR Construction Cost Index: 8590

Discharge 
to 

Quinnipiac 
River 

Aerated 
Grit 

Chambers 

Primary  
Settling 
Tanks 

Aeration 
Tanks 

Final  
Settling 
Tanks 

Denitrification 
Biological 

Anoxic  
Filter 

Chlorination/ 
Dechlorination 

Anaerobic 
Digesters 

Belt Filter 
Presses 

Dewatered 
Sludge to 
Synagro-

Waterbury, 
CT 

RAS/BAF Backwash WAS 

Alum 

Discharge 
to 

Quinnipiac
River Disc 

Filters 

Disc Filter Backwash 

Polymer 

Aerated 
Grit 

Chambers 

Primary  
Settling 
Tanks 

Aeration 
Tanks 

Final  
Settling 
Tanks 

Denitrification 
Biological 

Anoxic  
Filter 

UV 
 Disinfection 

Anaerobic 
Digesters 

Belt Filter 
Presses 

Dewatered 
Sludge to 
Synagro- 

Waterbury, 
CT 

RAS 

WAS 

Ferric 
Chloride 



52  |  NEWEA JOURNAL  SPRING 2014 NEWEA JOURNAL  SPRING 2014  |  53

•	Backwash arrangement
•	Depth of disc submergence
•	Coagulation/flocculation and 

chemical dosing requirements
These differences make prepa-

ration of a single design that can 
accommodate the different disc 
filter systems difficult. As a result, 
a pre-selection process identified 
the disc filtration system that 
offered the most benefits to the 
town. One concern was that the 
effluent phosphorus limit of 0.12 
mg/L was stringent and there 
were few full-scale installations of 
disc filter systems achieving these 
limits. To address this concern, 
the request for proposal (RFP) 

that was developed included a 
requirement for conducting an 
on-site demonstration of the disc 
filter performance as part of the 
vendor pre-selection process. As 
part of the pre-selection process, 
once a disc filter vendor had been 
identified based on the evalu-
ation of submitted proposals, 
this vendor was designated the 
“tentatively selected vendor.” That 
vendor was required to set up 
an on-site pilot-scale demonstra-
tion unit to prove that its disc 
filtration system could achieve 
the required limits. Additional 

submittal requirements included:
•	Prior phosphorus removal 

installations and data:
−− Minimum of three facilities 
achieving similar phos-
phorus levels

•	Detailed proposals including 
equipment layouts

•	Fixed lump sum price for 
furnishing equipment 
including:

−− Disc filters, tanks, and covers
−− Coagulant and flocculant 
dosing control systems
−− Coagulation and flocculation 
mixers
−− Disc filter/chemical cleaning 
system

−− On-line phosphate analyzer
−− Engineering during design
−− Submittals

•	Operation and maintenance 
data

•	Bid bond
•	Performance verification 

testing
•	Performance guarantee and 

bond
Three responses to the RFP 

were received. One did not meet 
the specified minimum experi-
ence criteria for similar instal-
lations and was not considered 
further. Using the information, 
costs, and layouts contained in 
the remaining two proposals 
(Vendor “A” and Vendor “B”), a 
comparative construction and 
life-cycle cost for each proposal 
was developed (Table 2). The 
comparative costs accounted for 
the items that would be required 
to accommodate the two different 
filter systems at the WPCP due 
to differences in the configura-
tion and scope of equipment/
systems supplied by each vendor. 
These comparative construction 
cost differences included the 
following:

•	The estimated costs to 
construct the disc filter 
portion of the planned UV/
disc filter building. These 
estimates included the cost 
for the building excavation, 
anticipated required sheeting 
and dewatering during 
construction, construction of 
the concrete foundation, and 
the above-grade brick and 
block building. These costs 
were estimated based on filter 
building layouts (size and 
depth) and hydraulic informa-
tion provided in the proposals.

•	Vendor A’s disc filter backwash 
flows out of the filters by 
gravity (versus the backwash 
being pumped out of the 
filters by Vendor B). As a 
result, Vendor A’s system 
requires a separate backwash 
pump station to allow for the 
discharge of the filter back-
wash to the gravity thickener 

Table 2. Disc filtration systems cost comparison

PROPOSER Vendor A Vendor B

Lump Sum Proposal Cost $1,139,000 $1,117,006

Comparative 
Construction Costs(1)

$609,000 $738,000

Comparative Present 
Worth O&M Costs

$1,991,000 $1,984,000

Total Comparative Life-
Cycle Proposal Cost

$3,739,000 $3,839,000

(1) These construction costs are comparative only and do 
not represent the total estimated construction cost of the 
complete disc filter system installation.
(2) ENR Construction Cost Index: 8590

Table 3. Disc filtration systems non-cost considerations

FACTOR Vendor A Vendor B

Submittal 
Completeness

Minor RFP omissions. Many RFP requirements not 
provided or limited information 
provided.

Exceptions to 
the RFP 

Minor – Did not modify the intent 
of the RFP. Some contractual 
exceptions.

Significant process design/
performance guarantee exceptions. 
Some contractual exceptions.

Average Daily 
Backwash 